S350 8aizt&R S

AUTOMATIC MOLD SEWING MACHINE

TR

PARTS BOOK




H %
CONTENTS

Tl SRR
FRAME & MISCELLANEOUS COVER COMPONENTS
2. BHl BT

MAIN SHAFT & NEEDLE BAR COMPONENTS
3. FERE A Bl PR

PRESSER MECHANISM & PRESSER VARIABLE COMPONENTS

A T
TENSION RELEASE & THREAD TENSION COMPONENTS

7> a5
WIPER MECHANISM COMPONENTS

B. N e (1)
LOWER SHAFT TRIM THREAD COMPONENTS (1)

7. Nl (2) oo
LOWER SHAFT TRIM THREAD COMPONENTS (2)

R 31 31
LUBRICATION COMPONENTS

O, K R (1) ettt
FEEDING COMPONENTS(1)

10, K-V (2) © o
FEEDING COMPONENTS(2)

T X R (3) oo
FEEDING COMPONENTS(3)

1. R .
PNEUMATIC COMPONENTS

13, R G T o
BIG SEWING BED COMPONENTS

A B e
MACHINE STAND COMPONENTS

15, B L
ACCESSORIES COMPONENTS

18 BT (1) oo
LASER COMPONENT(1)

17 BB () oot
LASER COMPONENT(2)



i

1. MLk, AhE




Pk ShAEEiiE

FRAME & MISCELLANEOUS COVER COMPONENTS

= = —

Fod N 4R DESCRIPTION %%
1 [10000563 [#24T M4 L=5 SCREW M4 L=5 2
2 110004062 |WZ%] M3 L=8 SCREW M3 L=8 1
3 |10008977 |#fkizE RUBBER PLUG 2
4 [10003883 [#Z4T M5 L=10 SCREW M5 L=10 3
5 20021745 | FACE_COVER 1
6 |10011264 |#2%] M4 1L=8 SCREW M4 L=8 5
7 120021750 |MEAR LEFTWARD_COVER 1
8 [10014082 |Pk&frirE THREAD_TAKE_UP_LEVER_COVER 1
9 [10008934 [#24T SM3/16” X 28 L=7.5 SCREW SM3/16"x28 L=7.5 1
10 20021751  |#fEBf 2 2R WEEE INSTALL PLATE 1
11 |10003164 |[#Z4T M5 L=16 SCREW M5 L=16 2
12 10000259 |#24] M5 L=12 SCREW M5 L=12 3
13 |10051431 |Zeskeskdsdft BOBBIN _WINDER_UNIT 1
14 [10004380 |#24] SM3/16” X 32 L=7 SCREW SM3/16"x32 L=7 3
15 |10011143 |#E4T SM9/64” X 40 L=7 SCREW SM9/64"x40 L=7 2
16 10011149 |gazkt)J) THREAD CUTTER 1
17 10051431 |Leskdesksedift BOBBIN THREAD TENSION ASM 1
18 20021746 |/NEHENLE % TOP_COVER_REAR 1
19 10003883 |#Z4T M5 L=10 SCREW M5 L=10 4
20 |10057915 |/MNEHEZEjFE BACK_COVER 1
21 10003049 |#24T M4 L=12 SCREW M4 L=12 4
22 (10011145 |BAHRIT 24K THREAD_GUIDE_PLATE A 1
23 |10011158 |[4Z4] SM15/64” X 28 L=7 SCREW SM15/64"x28 L=7 2
24 110011200 | FitZeti THREAD_GUIDE_PLATE B 1
25 10008940 |4 %4 ARM THREAD GUIDE R 1
26 [10010668 [#24] SM11/64”X40 1=7.8 SCREW SM11/64"x40 L=7.8 1
27 10059802 | IKr Lkt R AS 4R GUIDE_PLATE 1
28 10059803 | M ZR ke A% % THB_SENSOR_CABLE_ASM 1
29 10000752 |fEREH AL A BUSHING 1
30 [10009691 [#ZE] SM9/64” X 40 L=10 SCREW SM9/64"x40 L=10 1
31 [10053976 |ZB4:/A) L_SHAPED_THREAD_GUIDE 1
32 (10011139 |44 ARM THREAD GUIDE B 1
33 |10060227 |#fE 4.5X9X2.5 WASHER 4.5x9x2.5 1
34 10010668 [IZ4] SM11/64”X40 L=7.8 SCREW SM11/64"x40 L=7.8 1
35 10011099 |#iRZE RUBBER PLUG 1
36 (10000090 |{EZhHE4 % RUBBER PLUG 2
37 IEREE T SIGNAL SWITCH BOARD 1
38 10024992 |AEHER A SUPPORT PILLAR 4
39 [10009103 [424T M4 L=16 SCREW M4 L=16 4
40

41

42

43

44

45

46

47

48

49

50

51

52

53

54

55




2. bHh. EHARELE

43——¢

* —ﬁ@—‘@
i 46@

47 —= !

15
35

LD

) /\\\x(, Ce\33

8,9,10,11,12



A AT EAE

MAIN SHAFT & NEEDLE BAR COMPONENTS

75 45 - K
No. | Part No. Rk DESCRIPTION .
1 10001943 24T M5 L=2 SCREW M5 L=20 4
2 (10000260 P 5.2X9.8%X1 WASHER 5.2x9.8x1 4
3 EHEHL MAIN SHAFT SERVO MOTOR 1
4 110009187 I24T M6 1=8 SCREW M6 L=8 6
5 [10012615 Beh s (1) COUPLING (1) 1
6 [10011227 FEE A s Hh COUPLING RUBBER 1
7 |10012613 Beh 2s (2) COUPLING (2) 1
8 (10037786 B[R] 25 TIMING BELT 1

9 [10037787 HhEE TIMING BELT

1010037788 |G TIMING BELT

11 10052388 A E TIMING BELT

12 [10054280 R 2D TIMING BELT

13 |10049904 s UPPER SHAFT TENSION PULLEY ASM 1
14 [10029408 AR 6022R BEARING 6022RZ 1
15 10010678 IZ4AT SM15/64” X 28 L=8 SCREW SM15/64"x28 L=8 4
16 (10014362 AR B BEARING BUSH 1
17 [10057569 L MAIN SHAFT 1
18 10013590 IEAT SM11/64”X40 L=4 SCREW SM11/64"x40 L=4 2
19 10002392 Sk Eahe BOBBIN WINDER DRIVING WHEEL 1
20...110027407 LR AL GEAR A 1
21 (10011226 BEET SM11/64” X40 L=2.8 SCREW SM11/64"x40 L=2.8 4
22 10002413 ki GEAR 1
23 10021312 JOGHEG R Fhe g GEAR B 1
24 (10011235 HEs GEAR 1
25 (10057570 Fiohhihe NEEDLE FEED SHAFT METAL 1
26 10011242 GRS SPRING 1
27 (10027278 FHeHh HANDWHEEL SHAFT 1
28 10006073 4 SPRING PIN 1
29 110011603 Fhit HANDWHEEL 1
30110011225 AT M6 1=8 SCREW M6 L=8 1
31 (10014280 AR B BEARING BUSH 1
32 110025882 I 6004NR-2RS BOM BEARING 6004NR-2RS 1
33 110010082 BEAT SM9/32” X 28 L=16 SCREW SM9/32"x28 L=16 1
34 10012607 AR COUNTER WEIGHT 1
35 10010545 BEAT SM9/32” X 28 =15 SCREW SM9/32"x28 L=15 1
36 10005020 IEAT SM1/4”X40 L=6 SCREW SM1/4"x40 L=6 2
37 [10011622 P 8X15X0.7 WASHER 8x15x0.7 1
38 10038440 HRERAT A THREAD_TAKE_UP_COMPL 1
39 (10012162 24T M5 L=5 SCREW M5 L=5 2
40._ 110057568 AT S NEEDLE BAR METAL GREASE COVER 1
41 10011194 EIRF e B SLIDE BLOCK 1
42 10009104 I24T M4 L=9.5 SCREW M4 L=9.5 2
43 (10010587 115 58 RUBBER PLUG 1
44 (10049875 A RiE NEEDLE_BAR_METAL 1
45 (10031678 EERiDas NEEDLE_BAR_METAL _GREASE_COVER 1
46 10010590 EHFFEE A NEEDLE BAR CONNECTING 1
47 110030286 AT SM9/64” X 40 1=6 SCREW SM9/64"x40 L=6 1
48 10040641 EFF NEEDLE BAR 1
49 (10040642 EFF NEEDLE BAR

50 110046043 A RahmE NEEDLE BAR LOWER METAL 1
51 10000237 R 2k THREAD GUIDE 1
52 110010588 BEAT SM1/8” X 44 1.=4.5 SCREW SM1/8"x44 L=4.5 1
53 |10038680 W& DPX5 10# NEEDLE DPx5 10# 1
54 110049763 MHEITEER SPRING 1
55 110049764 LRaR OIL FELT PAD 1




A

3. IEJA. Al B R

éﬁ 37,38,39
;29

E




AL S B I

PRESSER MECHANISM & PRESSER VARIABLE COMPONENTS

=) =) ey 5L

Foll IR 4 DESCRIPTION o
1 P uazEnIN STEPPING MOTOR 1
2 110000863 YEET M4 L=12 SCREW M4 L=12 3
3 |10057950 rp DL 22 35 4R MOTOR BRACKET 1
4 110010958 YEET M5 L=14 SCREW M5 L=14 3
5 10057540 Beig COUPLING 1
6 10023463 W2ET M4 L=4 SCREW M4 L=4 4
7 |10026126 K F6887Z BEARING F688ZZ 1
8 10057574 FEMLAL I8 A SENSOR SLIT ASM 1
9 110011232 Y2ET M6 L=6 SCREW M6 L=6 2
10 (10057573 i CRANK 1
11 [10011410 24T M5 L=10 SCREW M5 L=10 1
12 10009776 MK F6887Z BEARING F688zZ 1
13 |10057955 JE K 5 PRESSER LIFT SHAFT 1
14 (10009654 1418 6 RING 6 1
15 [10014441 YEET M4 L=6 SCREW M4 L=6 1
16 [10057949 Hp S AR SR S 22 e R SENSOR INSTALLING BASE 1
17 10032404 1L RS SENSOR 1
18 10000984 P2ET M3 L=9.5 SCREW M3 L=9.5 1
19 10052378 REEK TIE-IN 2
20 |10057970 ati CYLINDER 1
21 10057951 REFLIE R CYLINDER PLATE 1
22 110061434 Y2ET M5 L=10 SCREW M5 L=10 2
23 |10057541 JEAF 542 PRESSER BAR GUIDE BRACKET 1
24 110033253 24T 11/64” X 40 1L=18 SCREW SM11/64"x40 L=18 1
25 |10058993 AT INTERMEDIATE PRESSURE LINK 1
26 (10057547 H2ET M5 L=5 SCREW M5 L=5 2
27 110005314 B M5 L=10 SCREW M5 L=10 4
28 10005537 PATERE 5 SPRING WASHER 5 2
29 110012318 P 5 WASHER 5 6
30 10057953 Ay B I 22 B CONNECTION PLATE 1
31 |10057954 NGB AUXILIARY PRESSER FOOT 1
32 |10057952 BRI 5 4 1
33 [10057571 JEFF PRESSER BAR 1
34 [10057415 Hh INTERMEDIATE PRESSER 1
35 10011680 #hIE 4.6X9.7X0.8 WASHER 4.6x9.7x0.8 1
36 |10010650 WEET SM9/64” X 40 L=10.5 SCREW SM9/64"x40 L=10.5 1
37 |10053845 JIBR S5, 1
38 (10057418 TIBR RS

39 (10057419 TIBR S

40 10013883 P M5 L=12 SCREW M5 L=12 1
41 |10057548 JEAF & PRESSER BUSHING 1
42

43

44

45

46

47

48

49

50

51

52

53

54

55

56

57

58

(o))
e}




4. FALei:




FAZR BT

TENSION RELEASE & THREAD TENSION COMPONENTS

Condl B wik DESCRIPTION o
1 [10041529 T24T SM3/16” X 28 L=6 SCREW SM3/16"x28 L=6 1
2 (10051703 e AR A THREAD_TENSION_1 ASM 1
3 |10012589 it THREAD_TENSION_1_DISK 1
4 10005841 I24T SM11/64” X 40 SCREW SM11/64"x40 1
5 10005839 b2kt THREAD_TENSION_2_DISK 2
6 10005838 iR SPRING 1
7 |10051458 L ERIBRE SM11/647 X 40 SCREW SM11/64"x40 1
8 10007096 B2ET M5 L=10 SCREW M5 L=10 2
9 10057974 T £ L fid ik SOLENOID ASM 1
10 110057933 Je L& AR AR TENSION RELEASE CRANK FRAME 1
11 10051846 B2ET M4 L=8 SCREW M4 L=8 2
12 110059819 HE TX13X2 WASHER 7x13x2 1
13 10002076 HERE M4 NUT M4 1
14 10030362 W24T M4 L=16 SCREW M4 L=16 1
15 10059808 IS AHET TENSION RELEASE PIN 1
16 |10040462 Je L AR LA THREAD_TENSION_2_ASM 1
17 |10006264 I2ET SM15/64” X 28 1.=6 SCREW SM15/64"x28 L=6 1
18 10004184 FALR4T TENSION RELEASE PIN 1
19 10039524 Pk 1 Y P THREAD_TENSION_POST BASE 1
20 (10004200 BEAT SM9/64” X 40 L=5. 5 SCREW SM9/64"x40 L=5.5 1
21 (10004183 OJ¥ I8 13X1.5 O TYPE RING 13x1.5 1
22110004177 B2ET SM1/4” X 40 24T SM1/4"x40 1
23 10004201 L SPRING 1
24 110004180 JE LR THREAD_TENSION_DISK 2
25 |10004179 FAZRIR THREAD_TENSION_DISK_PRESSER 1
26 (10004176 iR SPRING 1
27 110004199 JE LB H B DISK_STOPPER 1
28 10040449 2k} THREAD TENSION NUT 1
29
30
31
32
33
34
35
36
37

(953
o




A

5. £k




REH WIPER MECHANISM COMPONENTS

) = e
No. Part No. AR DESCRIPTION Qt;y%

o~

10001239 BRAT 41 14 SCREW
10007768 BEET M4 1=8 SCREW M4 L=8
10001229 TG 3.6 SPRING WASHER 3.6
10001230 B 3.6X8.8X0.8 WASHER 3.6x8.8x0.8
10057935 KL
10057939 PREAL
10052378 a5k TIE-IN
10057936 LR IR
10057937 TR A
10049865 I24T M2.5 1L=3 SCREW M25 L=3

[Ea U
TS © 00N oo W
DN = DN = R R

10057938 Lk WIPER

DO — = = = = e
S © 00 N O O W W N

LW DN DN DD NN DN DN
O O 00 N O U v» W DN~

W W W W w w
S U1 W DN

w
3




6. BT LR AT

11



IR S

LOWER SHAFT TRIM THREAD COMPONENTS(1)

= = el 1
Fo I 4R DESCRIPTION %‘j
1 10009187 |W24T M6 L=8 SCREW M6 L=8 2
2 10051566  |#4 7 il [F B i A 6 LOWER SPROCKET 1
3 10025881 |%h7k 6204NR-2RS BEARING 6204NR-2RS 1
4 10029408 |%h7k 6022RZ-BOM BEARING 6022RZ-BOM 1
5 10010678 |W24T SM15/64” X 28 SCREW SM15/64"x28 6
6 10040825  |fRAf & BEARING SUPPORT 1
7 10037698  |# 5% SHAFT 1
8 10037694  |fh7RAS & BEARING SUPPORT 2
9 10025882 |%h7k 6004NR-2RS_BOM BEARING 6004NR-2RS_BOM 1
10 10012538 |33t OIL SEAL 1
11 10023911  |K#e2a 1t DRIVE GEAR 1
12 10012533 |yl OIL SEAL 1
13 10037722 |7k 6904ZZNR BEARING 6904ZZNR 1
14 10012554  |th#t DRIVE GEAR 1
15 10008862 |WE4AT SM1/4” X 40 SCREW SM1/4"x40 2
16 10012678 |#h& HOOK SHAFT REAR METAL 1
17 10012423 |3 OIL SEAL 1
18 20000175 |Gk ZH1E BEARING 1
19 10013590 |W24T SM11/64” X 40 SCREW SM11/64"x40 2
20 10037697 | R4 HOOK SHAFT 1
21 10010063 |3r:ts OIL WICK 1
22 10000457 | e AR B v 84T OTF el O-RING 1
23 10010064 |W24T SM3/16” X 32 SCREW SM3/16"x32 1
24 10013465 [W24T SM1/4” <40 SCREW SM1/4"x40 2
25 10023739  |BYZE AL THREAD TRIMMER CAM WASHER 2
26 10010736  |BYLE "% THREAD TRIMMER CAM 1
27 10013029 |y OIL SEAL 2
28 10008779 |k JOINT 2
29 10059806 [#24] M8X1 L=4.5 SCREW M8x1 L=4.5 1
30 10014386 |A1JE% PLUNGER SPRING 1
31 10012609 |43 PLUNGER 1
32 10054060 |900 F AT E HOOK SHAFT METAL COMPL 1
33 10051727 |7505) JJ 4R BEH 1

34 10051728  |750%)) JIZE FES F

35 10051729  [750%) JJ 4R a5

36 10050402 |7505) JIZEEE /NERR 1
37 10009037 |W24T M4 L=12 SCREW M4 L=12 2
38 10011588  |W24T SM11/64” X 40 SCREW SM11/64"x40 2
39 10030280 |ZhJ] ROUND KNIFE 1
40 10013045 |Zh )28 ROUND KNIFE BRACKET 1
41 10013026 | JIZRJEM KNIFE HOLDER 1
42 10009626 |W24T M3 L=4.35 SCREW M3 L=4.35 3
43 10038530  |Jiehk SHUTTLE 1
44 10025484  |#4ts BOBBIN 1
45 10006924 |#r3= BOBBIN CASE 1
46 10059804 | B2k Hu R4k 40 1 1
47 10005122 |#24T M6 L=10 SCREW M6 L=10 2
48 10059805 | B £k H Ak 5k CYLINDER KNUCKLE 1
49 10011650 |#FE 8.2X15X2 WASHER 8.2x15x28.2 1
50 10014460 |#H 8.2 WASHER 8.2 1




7. NEHBTEER AT

13



IR S

LOWER SHAFT TRIM THREAD COMPONENTS(2)

1, [} et L
Fo I P DESCRIPTION %‘j
51 10009654 |$4[E 6 E-RING 6 1
52 10039207 | ULk He AR 4L 2F TRIMMING CAM CRANK ASM 1
53 10008862  |WE4AT SM1/4” X 40 SCREW SM1/4"x40 1
54 10011697  |V) JJ 3R Z 4 TRIMMING SHAFT 1
55 10008812 @A SPRING 1
56 10014196  |4H% 5 SPRING COVER 1
57 10013008 |#fE 8.2 WASHER 8.2 1
58 10014462 |HhE BUSHING 1
59 10009471 [WEEE M4 NUT M4 1
60 10013044 | T HhZEAT KNIFE SHAFT CONNECTING BAR 1
61 10026142 |W24T M4 L=6.8 SCREW M4 L=6.8 2
62 10013007  |47) £ 5K 2 i A dah TRIMMING CRANK SHAFT 1
63 10013027 |fhE&E BUSHING 1
64 10013024 |fhE BUSHING 1
65 10013010 | )£eBXzh A% 1E3h e Crank Block 1
66 10013013 |4 £ BRZ HhA% TRIMMING CRANK 1
67 10009818 |W24T SM3/16” X 32 SCREW SM3/16"x32 1
68 10028226 A% SPRING 1
69 10000863  |W24T M4 L=12 SCREW M4 L=12 2
70 10038523 | BT 2R iy AR FIXED PLATE 1
71 10010373 |WE4T SM11/64” X 40 SCREW SM11/64"x40 3
72 10013154 ¥4 9X4.5X0.8 WASHER 9x4.5x0.8 1
73 10011584 |44k us DISPART THREAD SHUTTLE 1
74 10053701 |#24T SM1/8” X 40 SCREW SM1/8"x40 1
75 10053700 |#2EE SM1/8” X 40 NUT SM1/8"x40 1
76 10057956 |5 JIA EAR 1
77 10011422 |W24T SM9/64” X 40 SCREW SM9/64"x40 1
78 10011421 |EJ] FIXED KNIFE 1
79 SE T FIXED KNIFE WASHER 1
80 10041950 | ERR 72 fr 4 BOBBIN CASE HOLDER 1

81 10041951 |Jight € i ey BOBBIN CASE HOLDER
82 10051042 |JiEht € i ey BOBBIN CASE HOLDER

83
84
85
86
87
88
89
90
91
92
93
94
95
96
97
98
99

100




8. I S

15



R GREINES

LUBRICATION COMPONENTS

Cod I 47 DESCRIPTION %‘j
1 10009195  |WZ4] M4 1=7.8 SCREW M4 L=7.8 6
2 10037679 |k AR TANK COVER PLATE 1
3 10038525 | HE w4 COVER MAT 1
4 10007800 |4 &3X &5 OIL TUBE ¢3x@5
5 10007796 | d4X &6 OIL TUBE ¢4xp6
6 10012160 |3 SPRING 9
7 10005041  [#24] M4 L=10 SCREW M4 L=10 2
8 10005291  |/NAR4LEE SMALL TANKS PLATE 1
9 10048826 |z AR OIL LEVEL LABELS 1
10 10057957 | BEgh AL 1
11 10008779 |VHE 3k CONNECTOR 3
12 10005041  |#24] M4 1=10 SCREW M4 L=10 4
13 10007800 |MHiE 63X &5 OIL TUBE ¢3x¢5
14 10006185 | HARZEM4 OILCAN ASM 1
15 10000566 | &E R AT REGULATIG ROD 1
16 10000567 |V & 15 IR OTE [ O-RING 1
17 10010517 |y =AY 1E OIL REGULATING VAVLVE 1
18 10014266 |12 ZE RUBBER PLUG 1
19 10010587 |15/ %E RUBBER PLUG 1
20 10057442 |[JhFE 4142 OIL TANK 2 1
21 10001239 [H24T4{ M4 L=8 SCREW M4 L=8 2
22 10022469 [yl k& SPRING CLIP )
23 10007800 | $3X &5 OIL TUBE ¢3x95
24 10007796 | d4X d6 OIL TUBE ¢4xp6
25 10014461 |0 O-RING 2
26 10008783  [IZ4T SM5/16” X 24 SCREW SM5/16"x24 1
27 10048780 | a3k JOINT 1
28 10007800 |V $3X &5 OIL TUBE ¢3x¢5
29 10021559 |44 PIN 1
30 10012139  [0fE O-RING 1
31 10002483  [BSIA 1
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48
49

ol
o




B (1)

. Y
7]
H

9. X-Yix ¥l




X-YiERRA: (1)

FEEDING COMPONENTS(1)

Cod I 47 DESCRIPTION %‘j
1 10001366  [#R4T M8 L=25 SCREW M8 L=25 3
2 10002986 | 8 SPRING WASHER 8 7
3 10002948 | 8 WASHER 8 7
4 10059897 | E ML MOTOR SEAT 1
5 10009187  [#Z4T M6 L=8 SCREW M6 L=8 4
6 10037636 | X5k DRIVE_GEAR 1
7 WDk EAL STEP MOTER 1
8 10012318 [#J& 5 WASHER 5 4
9 10005537 |3 RE 5 SPRING WASHER 5 4
10 10003141 [#24T M5 1=20 SCREW M5 L=20 4
11 10009551  |#24] M8 L=10 SCREW M8 L=10 4
12 10012162  [#RAT M5 L=5 SCREW M5 L=5 8
13 10037634  |YIR) \Bh k% Y-DRIVEN GEAR 1
14 10061079 |Ymjizkh e 4i 14 2
15 10009103  [#24T M4 L=16 SCREW M4 L=16 8
16 10002991 |k 4 SPRING WASHER 4 8
17 10002954 |4 4 WASHER 4 8
18 10061023 [i%4} 2 BRACKETS 2
19 10061080  |Y[m) i s AL 28 A Y-SENSOR SLIT 1
20 10001513 [#24] M3 L=6 SCREW M3 L=6 2
21 1R IR A SENSOR 1
22 10000984  [#24] M3 L=8 SCREW M3 L=8 1
23 10059157 YR IF [R5 Y-TIMING BELT 3000
24 20023062 | A SRR 1
25 10050121  [THUMZHE M8 L=38.5 SCREW M8 L=38.5 4
26 10003131  |#2H&: M8 NUT M8
27 20023063 |5 Sz HE SRR 1
28 10059907 | Y1m) B 5% Y GUIDE SHAFT 1
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48
49
50




B (2)

7]
H

10. X-YiERl

19



X-YiE R4 (2)

FEEDING COMPONENTS(2)

Cod I 47 DESCRIPTION %‘j
1 10003107  [#84T M4 L=16 SCREW M4 L=16 4
2 10002991 |34 RE 4 SPRING WASHER 4 16
3 10002954 ¥ 4 WASHER 4 16
4 Xt AL X STEP MOTER 1
5 20022586 | HELATLE MOTOR SEAT 1
6 10003164  [#R4T M5 L=16 SCREW M5 L=16 3
7 10005537 |54 RE 5 SPRING WASHER 5 15
8 10012318 [#J& 5 WASHER 5 15
9 10011232  [#R4] M6 L=6 SCREW M6 L=6 4
10 10000175 [XmlHHLEL A %S X-DRIVE_GEAR 1
11 10009776  |Hlizk F698ZZ BEARING F6987Z 4
12 10059908 | shiEsh4N PIN SHAFT 1
13 10004949  [#R4T M5 L=8 SCREW M5 L=8 4
14 10059924  |[FIBir4e 1 DRIVEN SPROCKET 1 1
15 10051846  |#RE] M4 1L=8 SCREW M4 L=8 6
16 10057727 | TEE TOWL INE 1
17 10002924  [#24T M4 1=6 SCREW M4 L=6 2
18 10059914  |HEHEITIE MR PLATE 1
19 10009667  [#24T M3 L=6 SCREW M3 L=6 4
20 10037199 [MHRlHa%E TOWL INE 1
21 10003141  [#84] M5 L=20 SCREW M5 L=20 4
22 10058217  |SZ4% 2
23 10002839 |44 5 L=8 PIN 5 L=8 2
24 10003162  [#R4T M5 L=12 SCREW M5 L=12 8
25 10060235 X[ 67 X-TIMING BELT 2000
26 10059921 [k} BRACKETS 1
27 10001513  [#R£] M3 L=6 SCREW M3 L=6 5
28 10060011  |##R 1
29 10009667  |[#R4] M3 L=6 SCREW M3 L=6 4
30 10060010 [PRA7 2
31 10050626 | X[\ [A] 2545 AR X-TIMING BELT PLATE 2
32 10048800  [#24T M4 L=10 SCREW M4 L=10 12
33 10059916  |4ERUAFE R} S 45 s 1
34 10059920 |H£k'FHh LINEAR GUIDE RAIL 1
35 10000863  [#24T M4 L=12 SCREW M4 L=12 8
36 10060012 |$i7 Kk 1
37 10003071 P 3 WASHER 3 4
38 10003082 |FhEIARE 3 SPRING WASHER 3 4
39 10003874 |MR4T M3 L=14 SCREW M3 L=14 4
40 10035069 |MRET M5 =28 SCREW M5 L=28 2
41 10059919 | B B#p 22 B SEAT 1
42 10059903 | 4E&h4Y PIN 1
43 10059925 | Hi%e 2 DRIVEN SPROCKET 2 1
44 10000551  |X[FAES) H %% 1
45 XIalf& 4% 1
46
47
48
49
50




B (3)

7]
H

11. X-YiERl

21



X-ViERHB A (3)

FEEDING COMPONENTS(3)

Cod I 47 DESCRIPTION %‘j
1 10050130 |43k PT04-M5 JOINT 4
2 10060548 | &L AIR CYLINDER 4
3 10054455 | Z2HEHRA MOUNTING PLATE A 2
4 10059084  [4LAURAT M4 1=4 SCREW M4 L=4 10
5 10002991 |4 4 WASHER 4 16
6 10002954 | FEEHE 4 SPRING WASHER 4 16
7 10009103 [4Z4] M4 L=16 SCREW M4 L=16 16
8 10052378  [RE&E =k JOINT 4
9 10054456 | Z2HEARB MOUNTING PLATE B 2
10 10003248 [#4ME 4 E-RING 3 4
11 10000413  [%2%4 5 L=15.5 PIN 5L=15.5 2
12 10054451 [ fir$ek CYLINDER JOINT 2
13 10007701  [YRI Pk JOINT-Y 3
14 10054453  [&edz ) HINGE SEAT 2
15 10054454 |92 CLAW HOOK 2
16 10039656  [#24] M4 L=8 SCREW M4 L=8 4
17 10061648 X4 a5 BN Fr X SENSOR MOUNTING PLATE 1
18 10052200 |44 PIN 2
19 10059915  [FREI B HEEAR 551 ALUMINUM PROFILE GUIDE 1
20 10040655 [#24] M4 1=8 SCREW M4 L=8 2
21 10059084 414 M24T M4 1=16 SCREW M4 L=16 8
22 10001513 [#24] M3 L=6 SCREW M3 L=6 2
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48
49
50




12. KA BhEAF

23



A

ok

=
¥

PNEUMATIC COMPONENTS

5
Part No.

K

DESCRIPTION

B
Qty

10059810
20022345
10052366
10003883
10052367
10052371
10052372
10027968
10002884
10002180

= HL T AR

KB

TR

W24T M5 L=10

FH i

A Bl ©10XR1/4
B3k ®10XR1/4

EVAE3

JEJH S 0 1

124 M4 L=30

3 PORT SOLENOID VALVE GROUP
BASE INSTALLING PLATE

FILTER REGULATOR

SCREW M5 L10

HAND SLIDE VALVE

HALF UNION ®10xR1/4

PLUG ®10xR1/4

AIR PRESSURE SWITCH
REDUCING VALVE

SCREW M4 L30

—_

:Smooﬂmm%oomhtgiggl

DO = = = = e e e
S O 0 N O Ul W N

10009471
10009467

AR M4
IZEE M5

NUT M4
NUT M5

[ N T e T e e T S S =Y

L DN DN DD DN DD DN DN DN
O © 00 N O Ul W= W DN —

B W W W W W W W W w
O © 00 N O Ul = W DN —

[ e N e
S O 0N O O W DN




13. K#%

op

FiAf:

25



okk
—
+F

BIG SEWING BED COMPONENTS

Keg&

Cod I 47 DESCRIPTION %‘j
1 10057925  [BYZk Ltk COVER PLATE 1
2 10051846 |24 M4 L=8 SCREW M4 L=8 18
3 10059558  [#2 s 25 AR £ 1F COVER PLATE 1
4 10053634  [#B4] SM3/32” X 56 SCREW SM3/32"x56 2
5 10041780  [iBHE4/MEFAR SMALL NEEDLE PLATE 1
6 10037841  [424] M4 1=8 SCREW M4 L=8 4
7 10053055 |7 A4 AR I A SQUARE NEEDLE PLATE 1
8 10048793  |7504t#K SQUARE NEEDLE PLATE 1
9 10055663 | T0i4H PIN 2
10 10061072 [ K& TABLE 1
11 10057922 |J& & TABLE LABLE 1
12 10055066  [HLHLTEHR COVER LABLE 1
13 10001096  |Ri%k MAGERT 4
14 10009667  [#24] M3 L=6 SCREW M3 L=6 6
15 10060019 [R5 #8 2224 HR LABLE 1
16 10041012 |#FE 3 WASHER 3 2
17 10003874  [#24T M3 L=14 SCREW M3 L=14 2
18 10056183  [#5IKZE RUBBER PLUG 10
19 10000863  [#R4T M4 L=12 SCREW M4 L=12 6
20 10002954 ¥[8 4 WASHER 4 10
21 10060932 &R ZEEM MOUNTING PLATE 6
22 10012318 |#E 5 WASHER 5 6
23 10005537 |4 5 SPRING WASHER 5 6
24 10003164  [42&] M5 1=16 SCREW M5 L=16 6
25 10003107  [#R4T M4 L=16 SCREW M4 L=16 4
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48
49
50




14. HLZEH:

27



BLEE A MACHINE STAND COMPONENTS
Cod I 47 DESCRIPTION %‘j
1 10061070  [J5#44R BACK BAFFLE 1
2 10054089  [4Z4] M8 1L=80 SCREW M8 L=80 4
3 10002986 | g 8 SPRING WASHER 8 4
4 10002948 | 8 WASHER 8 8
5 10054005 |54 B RUBBER PLATE B 8
6 10054074 42K M20X 1.5 SCREW M20x1.5 4
7 10054004  [#RfeE A RUBBER PLATE A 8
8 10055382  [“F#PkE 20 WASHER 20 4
9 10054086  [/INEMERE NUT 16
10 20021749 | ERCHEESR 2
11 10011644  [#2%] M5 L=13 SCREW M5 L=13 6
12 10005537 | pE 5 SPRING WASHER 5 6
13 10009447  |#E 5 WASHER 5 6
14 10061069 |44k BAFFLE 2
15 10060931  [##AE M20X 1.5 SCREW M20x1.5 4
16 10059811 | %EH 2
17 10061236 | —H#= /NS CASTER 4
18 10004936  |#FE 6 WASHER 6 16
19 10003077  |#EEHERE 6 SPRING WASHER 6 16
20 10003108 [#2%] M6 L=16 SCREW M6 L=16 16
21 10041876  [#24] M5 L=12 SCREW M5 L=12 12
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48
49

50




15. P pr A

<o

14’15!16

é«% S S o

11

21 o/o
(@ Q/

29



BSR4 ACCESSORIES COMPONENTS
Cod I 47 DESCRIPTION %‘j
1 10009685 | NAIRTF 3 HEXAGONAL WRENCH 3 1
2 10009687 |ANAETF 4 HEXAGONAL WRENCH 4 1
3 10009689 |N/AFAIERTF 5 HEXAGONAL WRENCH 5 1
4 10003369 |R4KF 8X10 WRENCH 8x10 1
5 10003368  |SR4TF 9x11 WRENCH 9x11 1
6 10005356 | i% OLI CAN 1
7 20009052  |HfERCE Mg S OIL BOX 1
8 10004247 |8 F4AH TWEEZERS 1
9 10011143  |#24T SM9/64” X 40 L=7 SCREW SM9/64"x40 L=7 1
10 10000396 |y FELT 1
11 10000398 [y AR THREAD GUIDE 1
12 10003361  [VEHf 28 INJECTOR 1
13 10007800 |y &3X &5 TUBE @3x¢5 60
14 10010994 | ki 7] SCREW DRIVER LARGE 1
15 10010995 |42 7] SCREW DRIVER MIDDLE 1
16 10013185  [/NiZ#2 7] SCREW DRIVER SMALL 1
17 60000115  |MRSE INPUT TUBE 1
18 10011754 [ HRZRRE E4T NAIL 1
19 10038528  |iZfiZE/NMetAR 1.6 SMALL NEEDLE PLATE 1.6 1
20 10038680 |HL&l DPX5 10# NEEDLE DPx5 10# 10
21 10025484  [#.0 BOBBIN P)
22 4t B AUXILIARY PRESSER FOOT 1
23 10007130 | Zkekzmupiy THREAD STAND 1
24 10040794 U 1
25 10047881  |PDSFI AR H A I =4 1
26 10041607  |HL3kEE MACHINE HEAD COVER 1
27 10041496  [Hl3k & 1
28 10000400 | FH4FE ACCESSORY BOX 1
29 20004358 | AR i B 47 B 41 SAFETY PLATE ASM 1
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48
49
50




16. WoLHAE (1)

31



ottt (D

LASER COMPONENT(1)

FO B Sk DESCRIPTION %i
1 [10003289 $4PE 12 RING 12 2
2 |10058755 AT 2 PIN 1
3 110007096 B24T M5 L=10 SCREW M5 L=10 18
4 10058754 L[] 5 iR 2
5 10058759 W 1
6 10058751 FERES: [7) JoE 1
7 110003399 HEET M4 1=8 SCREW M4 L=8 4
8 (10058870 B RS A 2
9 110001263 SR AIR CYLINDER 1
10 10052378 Sk JOINT 3
11 |10058756 EFA 1
12 |10058752 R A=ACES 1
13 [10001514 WEET M4 1.=4 SCREW M4 L=4 4
14 [10061438 g A 2 !
15 |10058753 ek e 1
16 [10058749 IR E R 1
17 [10051846 24T M4 L=8 SCREW M4 L=8 6
18 |10061210 Bt T # K 1
19 [10061432 TS R 1
20 10058746 N 1
21 10058743 WO R 1
22 10059299 B %5 B 1
23 110059420 b 1
24 (10058744 B2l ] 2 0 )
25 (10012162 LT M5 L=5 SCREW M5 L=5 4
26 [10059552 BG4 ] 2 14 ] 2
27 110059548 B RgE 1
28 |10061212 Wk 1
29 10059533 R ARHIR A LA ] 5E i 1
30 10007096 24T M5 L=10 SCREW M5 L=10 3
31 10003052 AT M2 L=12 SCREW M2 L=12 2
32 10059550 TR TP R SE R 1
33 (10003875 B2E] M4 L=8 SCREW M4 L=8 2
34 10059419 I 1
35 |10005877 R} 1
36 |10061357 e 4
37 10059696 i A I FEAR 2
38 10003141 B2ET M5 1L=20 SCREW M5 L=20 12
39 |10010954 B 5.2X15%X2 WASHER 5.2x15x28.2 12
40 110003165 24T M5 L=10 SCREW M5 L=10 4
41 [10012318 HIE 5 WASHER 5 4
42 10061211 A AR 2
43 (10059416 O I 6 2 AR 2
44 [10059421 I 2
45 (10059417 Wt OB G 2
46 |10059418 SOG4 T T AR 2
47 110002954 g 4 WASHER 4 4
48 (10005041 B2ET M4 L=10 SCREW M4 L=10 4
49 10059422 R R 4
50 |10003416 BT M4 1L=30 SCREW M4 L=30 4
51 (10059423 SO BE TR R AT 6
52 (10061215 Wt B 1
53 [10059431 oL 1
54 [10061225 WOLE B 1
55 |10058826 WO s 2
56 10003098 AT M5 1L=6 SCREW M5 L=6 8
57 10059866 WOEE60W 1
58 10059695 FOGBER &5 1
59 [10059789 R E 1
60




17. WO AE (2D

33



oLt (2)

LASER COMPONENT(2)

= =1 NUS=N

Codl 4 DESCRIPTION %j
1 10058818 KA 1
2 110003093 AT M8 L=20 SCREW M8 L=20 2
3 10002986 g 8 WASHER 8 2
4 110059413 IKFE 223 gk 1
5 |10012318 g 5 WASHER 5 3
6 10003141 IBET M5 L=20 SCREW M5 L=20 3
7 (20023543 o R AR 1
8 10001096 Ttk 6
9 |[10061228 o e [ e 1
10 |10056112 i Je 3k 1
11 [10001239 AT M4 L=8 SCREW M4 L=8 4
12 10058817 WL IR 1
13 [10009103 AT M4 L=16 SCREW M4 L=16 4
14 10002954 18 4 WASHER 4 4
15 [10024992 AR SR 4
16 [10006283 15T M8 L=35 SCREW M8 L=35 4
17 |10061226 ORI 1
18 10062075 AL pEdE B Bl se KX E 1
19 [10003101 24T M5 L=8 SCREW M5 L=8 4
20 [10002948 i 8 WASHER 8 4
21 10002986 HELE 8 SPRING WASHER 8 4
22 10003131 IZEF M8 NUT M8 4
23

24

25

26

27

28

29

30




	S350零件手册封面
	目录
	1机头、外装部件
	1机头、外装部件
	Sheet1

	2上轴、针杆部件
	2上轴、针杆部件
	Sheet1

	3压脚、辅助压脚部件
	3压脚、辅助压脚部件
	Sheet1

	4松线部件
	4松线部件
	Sheet1

	5拨线部件
	5拨线部件
	Sheet1

	6下轴剪线部件（1）
	6下轴剪线部件（1）
	Sheet1

	7下轴剪线部件（2）
	7下轴剪线部件（2）
	Sheet1

	8润滑部件
	8润滑部件
	Sheet1

	9X-Y送料部件（1）
	9X-Y送料部件（1）
	Sheet1

	10X-Y送料部件（2）
	10X-Y送料部件（2）
	Sheet1

	11X-Y送料部件（3）
	11X-Y送料部件（3）
	Sheet1

	12气动部件
	12气动部件
	Sheet1

	13大缝台部件
	13大缝台部件
	Sheet1

	14机架部件
	14机架部件
	Sheet1

	15附件部件
	15附件部件
	Sheet1

	16激光部件（1）
	16激光部件（1）
	Sheet1

	17激光部件（2）
	17激光部件（2）
	Sheet1




